
Manufactured by Infrared Dynamics 

SUNGLO REPLACEMENT HEATER HEADS (without emitter grid) PRICING 

Item # Description $ Price 
10278 1 Natural Gas Head Assembly w/o Spark Ignition (Light with lighter) 

(PSA265, A242,A244MAN) 
580 

10278 2 Natural Gas Head Assembly with Push-Button Spark Ignition 
(PSA265, A242,A244MAN) 

663

10278 3 LP Gas Head Assembly w/o Spark Ignition (A270 OLD STYLE) 580
10278 4 LP Gas Head Assembly with Push-Button Spark Ignition (A270) 663
10278 5 Natural Gas 24 Volt Standing Pilot Head Assembly 

(PSA265V,A244V) 
767

10278 6 LP Gas 24 Volt Standing Pilot Head Assembly (PSA265V,A244V) 767
10278 7 Natural Gas 24 Volt Electronic Ignition Head Assembly 

(PSA265VE,A244VE) 
947

10278 8 LP Gas 24 Volt Electronic Ignition Head Assembly 
(PSA265VE,A244VE) 

947

REPLACEMENT HEATER HEAD 

CARTON PAD 

OUTSIDE CARTON 

Updated September, 2019. Prices subject to change without notice.
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SUNGLO EXPLODED VIEW & REPLACEMENT PARTS
LIST LP & NATURAL GAS PATIO HEATER HEAD

Manufactured by 
Infrared Dynamics 

# PART # DESCRIPTION $ 
1 70017 NUT, ¼ - 20 HEX SS  ½ 

2 / 5 70024 WASHER, ¼ fender SS 1
3 10261 REFLECTOR -more $ with free shipping 145
4 70006 BOLT, ¼ X ¾ HEX SS  1¼ 
6 27006 EMITTER GRID 233

7 70025S SILVER CLIP (older models)  1¼ 
8 30225 HEAT SHIELD 18
9 30202 2 PAN HEAD SS 90

10 70005 SCREW, #8 X ½ SS ¼ 
* SCREW, 8-32 X ½ SS TAPPING  ¼  

11 30204 1 PERF CYLINDER W/O DSI 79
30204 5 PERF. CYLINDER W/ DSI 78

12 27007 BURNER ASSEMBLY 103
13 70030 1” CLAMP 3½
14 35001 31 ORIFICE #31 NG 4½

35001 49 ORIFICE #49 LP 4½
15 35012 ORIFICE ADAPTER 3/8 16
16 10300 CONTROL VALVE NG 290

10299 CONTROL VALVE 24V NG 360
10298 CONTROL VALVE LP 260

17 80005 1 NIPPLE, 3/8 X 1-5/8 4½
18 80025 REDUCING BUSHING 3¼
19 70065 WING NUT SS 1¼
20 27018 S BASE ASSY, LP A270 SS 84

27018 2 BASE ASSY, NG 24V & VE SS 89
27018 
SNG 

BASE ASSY, NG S/S 84

21 90031 THERMOCOUPLE 20
22 80031 TUBING, ¼ X 14L 4½

80026* TUBING-VALVE COMPRESSION 
FASTENER ¼” 

1½ 

23 90021 PILOT BODY NG W/ORIF 29
90022 PILOT BODY LP W/ORIF 29

24 90015 / 
90016 

PILOT ORIFICE NG / LP 4½

* THERMOCOUPLE INSULATION - 9" 5
SG-PAC PILOT ASSEMBLY COMPLETE 55 

25 27017 PILOT SHIELD 30
26 27025 VALVE KNOB 20
27 30213 PILOT CHANNEL 15
28 70020 SCREW, #10 X 1 ¼ SS 1 
29 30299 PILOT HOLE COVER 1¼ 

* NOT SHOWN
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# PART # DESCRIPTION PRICE 
1 90065 2 ELECTRODE W ITH LEAD 26
2 70037 SCREW #8-32 X 3/8 ¼ 
3 70038 NUT #8-32 ¼ 
4 30623 3 IGNITION COVER 12
5 70072 SCREW #8-32 X ½ SS ¼ 
6 30623 BRACKET FOR SPARK 

MODULE 
38

7 30629* IGNITER GROUND PLATE 6
8 AA CELL 2 
9 90071 SPARK MODULE 35

11 30204 5 PERF CYLINDER – SPARK 
IGNITION 

78

Manufactured by Infrared Dynamics 

SUNGLO 
DIRECT SPARK IGNITION 

PARTS LIST 
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# PART # DESCRIPTION PRICE 
1 30204 8 PERF CYLINDER E 

SERIES 
79

2 30213 3 COVER, MODULE E 
SERIES 

14

3 90021 NG PILOT ASSEMBLY 29
90022 LP PILOT ASSEMBLY 29

4 90076 PILOT ELECTRODE 43
5 27018 2 HD BASE ASSEMBLY 89
6 70030 CLAMP 3¼
8 30213 PILOT CHANNEL 14
9 80031 4 PILOT TUBING E- 

SERIES 
4½

10 27007 1 BURNER FOR E- 
SERIES 

103

11 30214 MODULE SHIELD E- 
SERIES 

2¼

12 35015 ORIFICE ADAPTER 26
13 35001 31 NAT GAS ORIFICE 4½

35001 48 LP GAS ORIFICE 4½
14 90065 3 ELECTRODE 

ASSEMBLY 
26

15 70072 SCREW 8-32 X ½ ¼ 
16 70025S SILVER CLIPS  1¼ 
17 70052 SCREW #8 X ¾ RHSM ½ 
18 90075 MODULE 24V 302
19 80053 NIPPLE ½ X 2”L 4½ 
20 90072 1 NG CONTROL VALVE 223
21 80025 FACE BUSHING ½ X 

3/8 
3¼

22 85861 MOMENTARY SW ITCH 9

Manufactured by Infrared 
Dynamics 

E - SERIES PARTS LIST 
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Manufactured by Infrared Dynamics 
. 

MODEL A242 PARTS 
# PART # DESCRIPTION PRICE 
1 27024 NG SLIP COLLAR A242 BLACK 52
1 30257 S SLIP COLLAR A242 S/S 65
2 70026 SCREW #8 X 3/8 SW HSM ¼ 
3 80008 PIPE ONLY A242 ½ X 68 ½” 43
4 30264 POST ONLY A242 BLACK  98
4 30264 S POST ONLY A242 S/S 420
5 80023 ELBOW ½” 4½
6 10264 1B A242 BASE ONLY BLACK 332

10264 1S A242 BASE ONLY S/S 497
7 80054 NIPPLE ½ X 1-½ 2¼
8 80019 COUPLING ½ 4½
9 27027 BOLT PACKAGE A242 

POST 
3¼

10 27020* A242 FLOOR CLAMP 
(3PCS) 

15 

* OPTIONAL
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MODEL A244 & A244V PARTS LIST 

# PART 
# 

DESCRIPTION PRICE 

1 10257 HANGING BRACKET 440
2 80023 ELBOW ½ 4½
4 80003 NIPPLE ½ X CLOSE 3¼
5 70036 BOLT 3/8 X 2-½ HEX ½ 
6 70013 WASHER 3/8 ¼ 
7 70059 NUT 3/8 - 16 HEX SS ½ 
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Manufactured by Infrared Dynamics 

MODEL PSA265 PARTS LIST 

# PART # DESCRIPTION PRICE 
1 27024 NG SLIP COLLAR A265 

BLACK 
52

30257 S SLIP COLLAR A265 S/S 65
2 70026 SCREW #8 X 3/8 

SW HSMS 
¼ 

3 80008 PIPE ½ X 62 ¼ BLK 43
4 30266 POST ONLY 84” BLACK 122

30266 S POST ONLY 84” S/S 440
5 80023 ELBOW ½ 4½
6 80078 ELBOW ½ STREET 3¼
7 80054 NIPPLE ½ X 1 ½ 2¼
8 80024 2 UNION ½ 17
9 80003 NIPPLE ½ X CLOSE 3¼

10 90063 ½” SHUT OFF VALVE 17
11 10265 POST COMPLETE, BLK 311
12 10265-S POST COMPLETE SS 528
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# PART # DESCRIPTION $ 
1 60008 1 LIGHTING INSTRUCTIONS 
2 30280 94 POST ONLY: Black / Bronze 
2 30280 S POST ONLY: S/S A270 238
3 27009-2 PIPE w/ QD 42” FOR A270 65
4 70011 NUT, 3/8 ACORN 1¼
5 70013 WASHER, 3/8 LOCK ½ 
6 70007-2 BOLT, 3/8 X 3/4L SQUARE 2¼
7 70025 EYEBOLT, 3/16 S2 W /NUT ½ 
8 70012 BOLT, 3/8 -16 X 1 ¼ ½ 
9 70059 NUT, 3/8 ½ 

10 10264 2S BASE ONLY STAINLESS 362
10 10264 BASE ONLY – Black / Bronze 332
11 30279 5 S/S “L” BRACKET FOR A270 80

30279 “L” BRKT FOR A270 – Black / 
Bronze 

46

12 70029 HOOK, 1 ½ S ¾ 
13 27036 A270 CHAIN 3 
14 27033 4 DEC COVER ONLY: 

STAINLESS STEEL 
354

27033 DEC COVER ONLY-  
Black / Bronze 

251/
259

15 90017 4 HOSE/REG ASSEMBLYQCC 
– Standard As Pictured

59 

18 27002 5 SOCKET ASSEMBLY: 
STAINLESS 

233

27002 4G SOCKET ASSEMBLY 
Black / Bronze 

93

19 80085 REDUCER ½ X ¼ 4½
20 90078 Q/D NIPPLE FOR POST 

ONLY 
9

SUNGLO A270 PARTS LIST 

Manufactured by Infrared Dynamics 
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